
























































STEP

07
Assemble L03A and L03B frames as shown.

29

PART NO QTYBOX

M24
M6

S03A
M6X10 16

16

1L03A

1L03B

ALBOX-5

ALBOX-5

ALBOX-2

ALBOX-2

L08A/J/L

1

M24

S03A

L03A/B

3

L05A/B/C

L03A/BS03A x 2

M24 x 4

2

L04A

M24 x 2

S03A x 2 L03A/B



30

As the front panel section has been partially assembled, have it temporarily supported 
to prevent tipping at this stage.

Note: For easier installation, use the provided hex tool.
Position the head of S03A bolt in the tool, then use it to insert the bolt into the frames 
and secure with M24 nut.
Repeat this process for all hard-to-access locations.

S03A



31

STEP

08
Install L01A/B and L03E frames in place as shown.

PART NO

M24
M6

S03A
M6X10

BOX
L01A

L01B

L03E

ALBOX-5

ALBOX-5

ALBOX-1

ALBOX-1

ALBOX-3

L05A

L05B

ALBOX-3

ALBOX-2

QTY

20

1

1

2

20

1

1

L03E

The end of L03E with 
holes face upward.

L01A

L01B

L03E

1
22

1



32

2

L08
M24

S03A

L03E

1

L08FL08

L01A/B

J196L/R L08

M24

S03A

L01A/B



33

STEP

09
Assemble L05A/B inner connecting frames as shown.

3 4

S03A x 2

M24 x 2

L05A/B

S03A x 4

M24 x 4

L05A/B

4

L05B

3

L05A

4
3



34

STEP

10
Assemble L04A frames as shown.

1

L04AS03A

M24

PART NO QTY

M24
M6

S03A
M6X10 4

BOX

L04A 2

ALBOX-5

ALBOX-5

ALBOX-5

4

L04A
L04A

1

1



35

STEP

11
Insert Y1, Y2 and Y5 PC panels into place, then install L03A and L03B frames as shown.

NO QTYBOX
PCBOX-3

PCBOX-3

1H158PCBOX-2

Y5 2PCBOX-3

Y2 1

Y1 1

M24
M6

S03A
M6X10 16

16

1

1

ALBOX-2

ALBOX-2

L03A

L03B

PART

ALBOX-5

ALBOX-5

Y5
Y2

Y5

Y1



Note: As both front and back panel sections have been partially assembled, have them 
temporarily supported to prevent tipping.

36

1 2 3

L08A/L/J

M24

S03A

L03A/B

L04A

M24 x 2

S03A x 2 L03A/B

L05A/B/C

L03A/B

2

3
3

1

L03A
L03B

2

1



37

STEP

12
Assemble the horizontal eave pieces with A139 connectors and S26A bolts as shown.

PART NO QTY

M24
M6

S03A
M6X10 12

12

2

6

BOX

ALBOX-2

ALBOX-5

2ALBOX-2

ALBOX-5

ALBOX-5
Pre-installed

L07C

L07D

A139

M5X12
S26A 24

4ALBOX-4 L07E

2L02BALBOX-1

L07C/E

L07D/E

A139

S26A x 4

L07EL07D L07C

X2



1

STEP

13
Hold the horizontal eave frames carefully and attach them to the front and back curve 
frames as shown.

38

L07C/D

S03A
M24



39

STEP

14
Assemble L02B curve frames as shown.
Apply silicone caulk (not included) between the gaps of each eave pieces to seal.

2 3

S03A

L02B

M24
L08

L07D/E

L07C/E

L02B

S03A

M24

L07C/D/E



Insert Y5 and Y17 panels into place as shown.

STEP

15

40

ALBOX-5

ALBOX-5 8

8M6X10
S03A

M6
M24

ALBOX-5 2L04E

BOX

PCBOX-3 3Y5

PCBOX-3 2Y17

QTYNOPART

PCBOX-2 H158 1



41

Attach L04E frames as shown.

STEP

16

1 2

S03A x 2

M24 x 2

S03A x 2

M24 x 2

L04E



42

Assemble L04D frames as shown, then slide Y8 and Y5 panels into place.

STEP

17

1

ALBOX-5

8

8M6X10
S03A

M6
M24

ALBOX-5 4L04D

BOX

PCBOX-2 4Y8

PCBOX-3 4Y5

QTYNOPART

PCBOX-2

ALBOX-5

H158 1

L04D

L02B

L04D

M24 x 4

S03A x 4

1

L04D

1

L04D





















STEP

23
Assemble L02B curve frames as shown.

52

BOX

4ALBOX-1

40

40S03A

M6

ALBOX-5

L02B

ALBOX-5 M24
M6X10

QTYNOPART



53

vegogarden.com

1

3 4

2

L02B

L07C/D

M24

S03A

L02B

S03A

M24

L08B/C

M24 x 2

S03A x 2

L02B
L04D

L05B

L02B

S03A x 4

M24 x 4



54

STEP

24
Assemble 14 sets of support braces as shown, then attach them to the curve frames.

BOX

D467

ALBOX-5 L05E 14

ALBOX-5

56

112

112M6X10
S03A

M6

M6X12
ALBOX-5

S01A

M24

QTY

28

NOPART

ALBOX-1
Pre-installed

D467

D467
L05E

L05E

S01A x 2

S01A x 2

X14



55

1

L05E

D467

M03A x 4

S03A x 4

L05E

L05E



Assemble L04D and L40B frames as shown. 

STEP

25

56

ALBOX-5

10

10M6X10
S03A

M6
M24

PCBOX-1 2L40B

ALBOX-5 4L04D

BOX

PCBOX-2 4Y8

PCBOX-3 2Y20

PCBOX-3 2Y5

QTYNOPART

PCBOX-2

ALBOX-5

H158 1

1

L02B

L04D

M24 X 2

S03A X 2

2

S03A

M24 L05B

L40B

1

1

1

2

L04D

L04D

L04D

L40B

1

2

L04D

L40B



57

Slide Y8, Y5 and Y20 panels into place as shown.
Note: The positions of Y20 panels are where the louvered windows will be installed.

STEP

26

vegogarden.com

Y8

Y5

Y8

Y5

Y8

Y20

Y8

Y20



58

STEP

27
Assemble L02A curve frames as shown.

BOX

4ALBOX-1

42

42S03A

M6

ALBOX-5

L02A

ALBOX-5 M24
M6X10

QTYNOPART

L02A

L02A

L02A

1

1

2

2

2

3

3

3

4

5

5

L02A

2

3

4

1

1



59

1 2

L02A

L07C/D

M24

S03A

L02A

S03A

M24

L08B/C

3 4

M24 x 2

S03A x 2

L02A
L04D

5

L05B

L02A

S03A x 4

M24 x 4

L05B

L02A

S03A x 5

M24 x 5



60

Assemble the last L04D frames as shown, then slide the last Y8 and Y5 panels into place.

STEP

28

4ALBOX-5

16

16S03A

M6

ALBOX-5

ALBOX-5 M24

BOX

PCBOX-2 4Y8

PCBOX-3

L04D

4Y5

QTY

M6X10

NOPART

PCBOX-2 H158 1

1 2

M24 x 2

S03A x 2

L04D

M24 x 2
L04D

S03A x 2

L01A/B

L04D

L04D

L04D

L04D

1

1

1

1

2

2

2

2



61

vegogarden.com

Y8

Y5

Y8

Y5

Y8

Y5

Y8

Y5



62

Remove the pre-installed S21A bolts from the four corner curve frames.
Attach L12A/B corner cover frames onto L01 frames to secure the outermost PC panels 
as shown, using the removed S21A bolts.

STEP

29

BOX

2L12BALBOX-1
Pre-installed

2L12A

20

ALBOX-1

S21A
M6X10

QTYNOPART

L01C/D

S21A

L12A/B

L12A

L12A

L12B

S21A x 5

S21A x 5

L12B



63

1

Assemble L04H/F/G and L03J/H frames as shown.
Note: Different hardware is required for top and bottom holes on L03
Top holes: S03A, M24
Bottom holes: S27A, H137, M31

STEP

30

L03N

S03A

S27A

L03J

H137 x 2

S27A

M31

M24
S03A

ALBOX-5

ALBOX-5

ALBOX-5

ALBOX-5

L03H 1

ALBOX-4

ALBOX-4

ALBOX-3

H137 4

2M5
M31

S27A
M5X12 2

L04G 1

ALBOX-4 L04H 1

1

L03J

L04F

1

16

16M6X10
S03A

M6

BOX

M24

QTYNOPART

ALBOX-2

ALBOX-5

L03J

L04H

L03H

2

3

L04F
L04G

3

44

1 1



64

2

3

4

S03A

L03H
S03A

L03H

M24 x 4

S03A x 4 L04G/H

L04H

L03J

M24 x 2

S03A x 2

























STEP

01
Assemble 3 sets of roof rafter pieces with D348 brackets, then attach support bars to 
the rafters as shown.

1

Roof Assembly

76

ALBOX-5

ALBOX-5

M6X12

D467

L02E

L05FALBOX-4

M6
M24

M6X10
S03A

ALBOX-5

S01A

ALBOX-3

BOX NOPART

D348

6

72

72

6

3

QTY

6

12

ALBOX-1

Pre-installed

S03A x 12

M24 x 12

L02E

D348

D348 L02E



2

77

D467

D467L05F

L05F
S01A x 2

S01A x 2

X3

L05FD467
D467

L05F

D467

M03A x 4

S03A x 4



STEP

02
Attach the roof rafters to the eave frames as shown.

78

L07

L02E

S03A/M24 x 2

L07

L02E



STEP

03
Assemble ridge frames on the roof rafters as shown.

79

2

S03A/M24 x 4

L02E

L02E L06A/B

L06A/B

1

S03A/M24 x 2

L06B

BOX

4L05B

L06A 2

ALBOX-5 6Z08A

ALBOX-4

ALBOX-2

ALBOX-5

ALBOX-5

48M6X10
S03A

M4.2X16

ALBOX-5 D26

M24

QTYNOPART

L06B 2

4L05AALBOX-3

ALBOX-2

3

M6 48

1

1

2

L06B

L06B

L06A

2

2



STEP

04

80

Secure the D26 ridge cap with Z08A screws to reinforce the ridge structure.

3

D26

Z08A x 2

3

3

3



STEP

05

81

Assemble L05 roof connecting frames as shown. 

1

S03A/M24 x 4

L05

L02D

2

S03A/M24 x 2

L05

2

1
1

1
1

2

L05B

L05B

L05B

L05A

2

2
2

2

L05A



STEP

06
Assemble the rest of L02C and L02D roof rafters as shown.

82

BOX

4ALBOX-3

96

96S03A

M6

ALBOX-5

L02C

8ALBOX-3 L02D

ALBOX-5 M24
M6X10

QTYNOPART

1
1

L02C

3

3

2
2

3

3

1

1 1

3

3

2
2

3

3

1
1

1

3
2

3 1

1

3 2 3
1

L02C

L02D

L02D



83

2

3

1

S03A/M24 x 4

L02C/D

S03A/M24 x 2

L07

L02C/D

L05B

S03A/M24 x 4



STEP

07
Assemble the rest of support bars, then attach them to the rafters as shown.

84

BOX

4ALBOX-4

32

32S03A

M6

ALBOX-5

L05F

8ALBOX-1 D467

ALBOX-5 M24
M6X10

16S01APre-installed M6X12

QTYNOPART

L05F
S01A x 2

D467

D467L05F

S01A x 2

L05F

D467

M03A x 4

S03A x 4

D467

L05F
D467



85

STEP

01
With the UV-Protected side of the PC panel facing downward, assemble the vent as 
shown, using Z02A screws. Make sure the profiles with weather stripping are 
positioned on the same side, trim any excess stripping from the ends.

Slide L11A hinge frame onto L20 as shown. Ensure it is oriented the correct way, then 
secure with Z02A screws as shown.

Vent Assembly

PCBOX-2

PART

L11A

ALBOX-5

ALBOX-5

ALBOX-5

ALBOX-5

H158

Y10

L21

PCBOX-1

ALBOX-5

L20

BOX

L19

NO

Z02A
Ø4X16D

1

10

10

10

100

10

20

QTY

Z02A x 2

L20

Z02A x 8

Y10
L19

L19

L21

L20

Z02A x 2

L21

L11A



86

Repeat these steps to assemble a total of 10 vents.

L11AZ02A

Z02A x 2

C1 X 10



STEP

02
Apply silicone caulk (not provided) or H231 butyl tape around all PC panels to seal.

87

H231PCBOX-2

PARTBOX

1

QTYNO

OR

H231

OR



STEP

03
Slide Y7 and Y9 panels into place as shown.

88

PART NO QTY
PCBOX-1 Y7 2

BOX

H158 1PCBOX-2

H231 1PCBOX-2

PCBOX-1 Y9 2

Y7

Y7

Y9
Y9



STEP

04

89

Attach vents to the roof as shown in diagram.

Note: Gently slide the vent along the rafters at a slight angle, aligning the groove on 
the vent frame with the ridge on the rafter frame. Once aligned, adjust the vent to 
the correct position and secure it in place.

1

S03A/M24 x 2

C1
PART NO QTY

M24
M6

S03A
M6X10 8

8

2

ALBOX-5

ALBOX-5

C1

BOX

H231 1PCBOX-2

C1

1
1

C1

C1



Apply silicone caulk (not provided) or H231 butyl tape around all roof PC panels to seal.

90

H231

OR



STEP

05
Repeat the last three steps to install the rest of panels and vents a shown.
Apply silicone caulk (not provided) or H231 butyl tape around all roof PC panels to seal.

91

H231

S03A/M24 x 2

C1PART NO QTY
PCBOX-1 Y7 8

BOX

PCBOX-1 Y9 8

H158 1PCBOX-2

H231 1PCBOX-2

M24
M6

S03A
M6X10 24

24

6

ALBOX-5

ALBOX-5

C1

C1

Y9
Y7

C1

Y9
Y7

C1

Y9
Y7

Y7

Y9

OR



STEP

06
Remove the pre-installed S26A from eave frames. 
Attach L29A/B cover frames onto eave frames to secure the roof panels as shown, using 
the removed S26A bolts.

92

S26A

L29A/L29B

L07

PART NO QTY

M5X12
S26A

ALBOX-4

40

L29A 4
BOX

ALBOX-2 L29B 4

L29B
L29B

L29B

L29B

L29A

L29A

Pre-installed



STEP

07
Remove the pre-installed S21A bolts from the front and back gable frames. Attach L12C 
cover frames onto L01 gable frames to secure the outermost PC panels as shown, using 
the removed S21A bolts.

93

L12C

L12C

PART

L12CALBOX-3

BOX NO

S21A
M6X10 12

4

QTY

Pre-installed

S21A

L12C

L01C/D

L01

S21A



STEP

08
Attach the last vents on the roof, then install the manual vent openers as shown.

94

ALBOX-5

A111

ALBOX-5 M6
M24

M6X10
S03A

M5X12
S26A

ALBOX-1

BOX NO

C1

PART

M4.2X10
Z19A

ALBOX-5

20

10

8

8

2

QTY

20

Pre-installed

1
1

2

2

2

2

2

1

1

2

2

2

2

2

C1
C1



1

2

95

L04E

L21

S26A x 2

Z19A x 2

S03A/M24 x 2

C1



STEP

01
Assemble 2 sets of H244 Auto Vent openers as shown.

Auto Vent Opener Assembly

96

PART NO QTY

2H244

4M4.2X10
Z19A

M5X12
S26A 4

BOX

ALBOX-1

ALBOX-2

Pre-installed

4 5

10

8

3

7

6

2

9
1

Cylinder1

Cylinder Housing2

Piston Rod3

Clutch T4

Hair Pin5

Stop Pin6

Arm B7

Arm A8

Frame Bracket9

Vent Bracket10



Thread the Cylinder through the Cylinder Housing so that the end of the Piston Rod 
enters the Clutch T.
Tips: For easy assembly, chill the cylinder at a temperature below 41°F for 15–20 
minutes to reduce tension.

97

vegogarden.com



98

STEP

02

2

1

If the maximum vent opening measures more than 16.5 inches, place the Hair Pin into 
hole A.
If the maximum opening measures less than 16.5 inches, place the Hair Pin into hole B.
Insert the longer Stop Pin into the end of into the end of Arm B frame as shown in blue.
Note: Do not install Stop Pin until Hair Pin has been installed.

Stop Pin

Hair PinA B

1

2



99

STEP

03
Replace any 2 sets of the manual vent openers with the assembled auto vent openers 
as shown.

Z19A x 2

S26A x 2



100

In case of sudden rain, strong winds, or other extreme weather while the auto vent 
opener is in the open position:
Push the frame arm inward as shown to release it from the bracket and quickly 
close the vent.
To secure it, tie the opener to a fixed point with a rope during storms to prevent 
the vent from being blown open.








































